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Test Result Summary

A TUVRheinland®

Clause
Test Item FCC IC Result
Maximum Peak Conducted RSS 247 Issue 1,
Output Power FCC 15.247(b) (3) Section 5.4 (4) Pass
. RSS 247 Issue 1,
DTS Bandwidth FCC 15.247(a) (2) Section 5.2 (1) Pass
Maximum Power Spectral RSS 247 Issue 1,
Density FCC 15.247(e) Section 5.2 (2) Pass
Emissions in non-restricted RSS 247 Issue 1,
frequency bands FCC 15.247(d) Section 5.5 Pass
SpgﬂgusezgﬁggdBEnméisgf’”S FCC 15.209 / FCC RSS-Gen Issue bass
. 15.205 4,Section 8.9/8.10
Operation
Conducted Emissions on A.C RSS-Gen
FCC Part 15.207 Pass

Power Lines

Issue 4 section 8.8

Note: Conducted measurements are done according to the procedure given in KDB No. 558074
D01 DTS Meas Guidance v03r05
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List of Test and Measurement Instruments

A TUVRheinland®

Equipment Manufacturer Model Serial Calibration Periodicit Used for
quip Name Number Due Date y Test Iltems
EMI Test Receiver Rohde & ESU 40 100288 23.11.2016 Yearly
Schwarz
Broadband Frankonia | ALX-4000 | AMX74900- | 56012017 | vearly
Antenna 806
Active Loop .
Antenna Frankonia LAX-10 LAX-10-800 22.12.2016 Yearly Spurious
Broadband Horn . Radiated
Antenna Frankonia HAX-18 HAX18-802 14.03.2017 Yearly Emissions
Double-Ridged
Waveguide Horn ETS Lindgren 116706 00107323 02.11.2016 Yearly
Antenna
Anechoic Chamber Frankonia - - -
Spectrum Analyser Agilent E4407B | US41192772 | 23.04.2017 Yearly Antenna -
Technologies Port
. Rohde & Conducted
Signal Analyzer Schwarz FSv7 101644 07.12.2016 Yearly Tests
LISN Rohde & ENV4200 100163 03.02.2017 | Yearly | Conducted
Schwarz Emission
. Rohde & test on AC
EMI Receiver Schwarz ESR7 101133 19.11.2016 Yearly power lines
Testing Facilities
TUV Rheinland (India) Private Limited
108 , Beside ISBR Business School,
Electronic city Phase |
Bangalore - 560 100
Test Report No.: 19660240 001 Date: 27.09.2016 Page 4 of 87
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General Product Information

Product Function and Intended Use

A_ TUVRheinland"

The Algiz RT7 is a rugged tablet, designed for use by field personnel in demanding conditions. It integrates

best-in-class connectivity with efficient computing and multimedia features. The tablet runs Android

Lollipop (5.1.1) operating system, and comes pre-installed with many Google applications, including

Google Play.

Ratings and System Details

Operating Frequency Range

2400MHz — 2483.50MHz

No. of channel 11
Channel Spacing 5MHz
802.11b 13.48 dBm / 22.284mW
Transmitted Power 802.11g 09.05 dBm / 8.035mW
802.11n 09.09 dBm / 8.1096mW
802.11b: 1, 2,5.5, 11 Mbps
Data Rate 802.11¢g: 6,9, 12, 18, 24, 36, 48, 54 Mbps
802.11n: 6.5, 13, 19.5, 26, 39, 52, 58.5, 65 Mbps
Number of antenna One
Antenna Gain 0dBi

Antenna Type

Isotropic Antenna (Integrated)

Supply Voltage to Product

Internal Battery Pack -> 3.7- 4.2 VDC &
Adaptor 5VDC to EUT

Environmental

Storage Temperature -> -40°C to +70 °C
Operating Temperature-> -20°C to 50°C in a
humidity up to 95% noncondensing

Test Conditions:

Supply Voltage: 3.7- 4.2 VDC & Adaptor 5VDC to EUT

Environmental conditions:

Temperature: +24.2°C

RH: 54%

Test Report No.: 19660240 001

Date: 27.09.2016 Page 5 of 87
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Test Set-up and Operation Mode

Principle of Configuration Selection

Transmission was enabled with duty cycle more than 98% on low, mid and high channel & also enabled
hopping mode during measurements.

Test Operation and Test Software

QRCT test software (from QUALCOMM) was used to enable continuous transmission with duty cycle
more than 98%, changing channels (low/mid/high), & hopping mode and select data rates on the EUT for

the tests in this report.

Special Accessories and Auxiliary Equipment
- None

Countermeasures to achieve EMC Compliance

-Testing was conducted with the Power adaptor (Adaptor image attached in external photos) cable
connected to the AC mains & a ferrite bead was used on the USB cable which is connected to the adaptor
(accessory). The ferrite was strapped closer to the DUT during testig. Refer appendix 1 for test setup
photos. Ferrite no. 742 711 12 & 742 717 33 (make: Wurth Electronics).

Test Modes — Data Rates and Modulations
For Radiated spurious emissions, the tests were performed for all data rates and only worst case results

are reported in this report.
Note: Power Setting & Mode used during testing

802.11b mode tested with SCPC mode with 16.5dB setting
802.11gn mode tested with SCPC mode with 10.5dB setting

List of Centre Frequencies

Frequency Band Channel Frequency
Channel No.
(MHz) (MHz)
2412
2417
2422
2427
2432
2437
2437
2447
2452
2457
2462

2400 — 2483.5

OO INOUNPRWIN|M

=
o

[y
[y
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Operational description

Whether you're collecting data, crunching numbers or viewing graphics, the Algiz RT7’s powerful
Qualcomm quad-core processor provides reliable, uninterrupted work performance.

And the Algiz RT7 doesn’t just run Android flawlessly — its capacitive touchscreen also enhances the
Android experience with five-point multi-touch capability, 600-nit high-brightness sunlight readability and
chemically strengthened glass.

Yet the Algiz RT7 also meets stringent MIL-STD-810G military standards for withstanding extreme
temperatures, drops and vibrations, and its IP65 rating means it's waterproof and fully protected against
sand and dust.

Note: Product Rugged 7" Tablet has multiple protocols. All the supported wireless protocols and their

respective test report numbers are mentioned in the below table.

Radio Protocol Report Number
NFC 19660243 001
Bluetooth 19660241 001
BLE 19660242 001
GSM 19660244 001
W-CDMA 19660245 001
LTE 19660246 001

Test Report No.: 19660240 001 Date: 27.09.2016 Page 7 of 87
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Test Methodology

Radiated Emission Test
The radiated emission measurement was performed according to the procedures in ANSI C63.10-2013.

The equipment under test (EUT) was placed at the middle of the 80 cm high turntable for below 1GHz &
1.5m height for above 1GHz measurement, and the EUT is 3 meters far from the measuring antenna. The
turntable was rotated 360° for obtaining the maximum emission. The height of the measuring antennas
was scanned between 1m and 4m, and the antenna rotated to repeat the measurements for both the
horizontal and vertical antenna polarizations. Repeat the measurement steps until the maximum emissions
were obtained. The measurement above 1000MHz was performed by horn antenna. The measurement
below 30MHz was performed by loop antenna.

The EUT was rotated around the X-, Y-, and Z-Axis and the results from worst case axis are recorded.

Test Setup Configuration

Frequency Range 9 kHz -30 MHz

EUT
3 m test distance
| > EMI-Receiver
C——

Q

Frequency Range 30MHz -1GHz

Semi-anechoic

« 3m >
L | ‘ ‘ ‘ Pre-Amplifier Measuring Receiver /
Spectrum Analyzer
Turntable
Ground

Test Report No.: 19660240 001 Date: 27.09.2016 Page 8 of 87
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Frequency above 1GHz

Semi-anechoic

Measuring Receiver /
Spectrum Analyzer

Pre-Amplifier

EUT

1 Tumntable

Ground

Conducted Emission Test on A.C. mains line

The equipment under test (EUT) was placed on a wooden table 80cm above the ground plane, the LISN
was place 80cm away from the EUT. The test was performed in accordance with ANSI C63.10 - 2013,
with the following: an initial measurement was performed in peak and average detection mode on the live
and neutral lines. The pre-scan was performed by peak detection on both live and neutral conductors. Any
emissions recorded within 20dB of the relevant limit line were re-measured using quasi-peak and average
detections, the 6 worst cases was recorded in the table of results.

Screened Room

/Mains Input
EUT
\ 50Q Output EMI

Wooden Table Receiver

NI

Ground Plane LISN

Test Report No.: 19660240 001 Date: 27.09.2016 Page 9 of 87
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Test Results

Maximum Average Conducted Output Power

Result Pass
Test Specification FCC Part 15.247(b) (3) & RSS 247 Issue 1, Section 5.4 (4)
Measurement Bandwidth (RBW)  1MHz
Requirement <1 watt (30dBm).

Test Method:

EUT Spectrum Analyzer

Note: For measurement of Maximum Average conducted output power method AVGSA-1 was
used

Cable Loss (0.6dB) & Attenuator (10dB) considered in the test results

Test Result:

802.11 Data Rate Frcehqa:Jnennecly Power Limit Margin

Protocol (Mbps) (MH2) (dBm) (dBm) (dB)
2412.00 13.48 30 -16.52

1 2437.00 13.70 30 -16.3

2462.00 12.90 30 -17.1
° 2412.00 13.15 30 -16.85
11 2437.00 13.23 30 -16.77
2462.00 12.39 30 -17.61

Test Report No.: 19660240 001 Date: 27.09.2016 Page 10 of 87
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Ch Freqg 2412 GHz
Channel Power Averages: 100
Ref 10.6 dBm Atten 10 dB
#Avg
L T N o,
og AT i
10 =l i
Offst
10.6
dB
Center 2.412 GHz Span 22 MHz
#Res BW 300 kHz #/BW 1 MHz  Sweep 19.98 ms (1000 pts]

Channel Power Power Spectral Density

13.48 dBm /14.0000 MHz -57.98 dBm/Hz

Data rate: 1 Mbps Channel Frequency: 2412 MHz

Ch Freq Trig Free
Channel Power Averages: 100
Ref 10.6 dBm Atten 10 dB
#Avg — S—
L{i'g ,.u-'-.wfp il h“v"'—\-—-.
10 ] I
e ™,
dBl [ o—
Offst
10.6
dB
Center 2.437 GHz Span 22 MHz
#Res BW 300 kHz #F/BW 1 MHz  Sweep 19.98 ms (1000 pts
Channel Power Power Spectral Density
13.70 dBm /14.0000 MHz -97.76 dBm/Hz
Data rate: 1 Mbps Channel Frequency: 2437 MHz
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Ch Freqg 2.462 GHz Trig Free
Channel Power Averages: 100
Ref 10.6 dBm Atten 10 dB
#ivg
Lo.g 0 ‘HV i, ™
s ekl
10 sl ~—1
dBf [ — S
Offst
10.6
dB
Center 2.462 GHz Span 22 MHz
#Res BUW 300 kHz #FBW 1 MHz  Sweep 19.98 ms (1000 pts ]
Channel Power Power Spectral Density
12.90 dBm /14.0000 MHz -58.56 dBm/Hz
Data rate: 1 Mbps Channel Frequency: 2462 MHz

Ch Freq 2412 GHz Trig Free
Channel Power Averages: 100
Ref 10.6 dBm Atten 10 dB
#lvg
Log et B = S

.r"'."r- -‘q""h.

dBl |
Offtst
10.6
dB
Center 2.412 GHz Span 22 MHz
#Res BUWW 300 kHz #/BW 1 MHz  Sweep 19.98 ms (1000 pts

Channel Power Power Spectral Density

13.15 dBm /14.0000 MHz -28.32 dBm/Hz

Data rate: 11 Mbps Channel Frequency: 2412 MHz

Test Report No.: 19660240 001 Date: 27.09.2016 Page 12 of 87
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Ch Freq 2437 GHz Trig Free
Channel Power Averages: 100
Ref 10.6 dBm Atten 10 dB
#hvg .
Log e e
=1 -
10 e =
db/ )
Offst
10.6
dB
Center 2.437 GHz Span 22 MHz
#Res BUY 300 kHz #BW 1 MHz  Sweep 19.98 ms (1000 pts
Channel Power Power Spectral Density
13.23 dBm /14.0000 MHz -58.23 dBm/Hz
Data rate: 11 Mbps Channel Frequency: 2437 MHz

Ch Freq

Channel Power

Ref 10.6 dBm Atten 10 dB
#hvg —
Log L oo mmm
e o
10 L
dBl |7 e
Offst 7
10.6
dB
Center 2.462 GHz Span 22 MHz
#Res BW 300 kHz #/BW 1 MHz Sweep 19.98 ms (1000 pts|
Channel Power Power Spectral Density
12.39 dBm /14.0000 MHz -59.07 dBm/Hz
Data rate: 11 Mbps Channel Frequency: 2462 MHz
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802.11 Data Rate FSehqa:Jnennecly Power Limit Margin
Protocol (Mbps) (MHz) (dBm) (dBm) (dB)
2412.00 8.65 30 -21.35

6 2437.00 9.05 30 -20.95

2462.00 8.01 30 -21.99

2412.00 7.49 30 -22.51

g 24 2442.00 7.82 30 -22.18
2462.00 7.19 30 -22.81

2412.00 6.17 30 -23.83

54 2437.00 6.54 30 -23.46

2462.00 5.60 30 -24.4

Ch Freq 2412 GHz
Channel Power
Ref 10 dBm Atten 10 dB
#hvg
Log : '
10 i N
dB/ o e
Offst [ ™
10.6
dB
Center 2.412 GHz Span 30 MHz
#Res BWY 300 kHz #VBW 1 MHz Sweep 19.98 ms (1000 pts
Channel Power Power Spectral Density
8.65 dBm /16.6000 MHz -63.55 dBm/Hz
Data rate: 6 Mbps Channel Frequency: 2412 MHz

Test Report No.: 19660240 001 Date: 27.09.2016 Page 14 of 87
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Ch Freq 2437 GHz Trig  Free
Channel Power Averages: 100
Ref 10 dBm Atten 10 dB
#ivg
Log tr L
10 e Y
dB/ ___...v"‘f- 'h"“-“.u
Offst "'"
10.6
dB
Center 2.437 GHz Span 30 MH
#Res BW 300 kHz #/BW 1 MHz Sweep 19.98 ms (1000 pis
Channel Power Power Spectral Density
9.05dBm /16.6000 MHz -63.16 dBm/Hz
Data rate: 6 Mbps Channel Frequency: 2437 MHz

Ch Freq 2.462 GHz Trig  Free
Channel Power Averages: 100
Ref 10 dBm Atten 10 dB
#hvg
Log | 7 1
10 ¥
dB/ o
Offst i
10.6
dB
Center 2.462 GHz Span 30 MHz
#Res BWW 300 kHz #/BW 1 MHz Sweep 19.98 ms (1000 pts
Channel Power Power Spectral Density
8.01 dBm /16.6000 MHz -64.19 dBm/Hz
Data rate: 6 Mbps Channel Frequency: 2462 MHz
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Ch Freq 2412 GHz Trig  Free

Channel Power Averages: 100

Ref 10 dBm Atten 10 dB
#ivg

Leg ] e
10 / q
dB/ T o
Offst
10.6
dB

Center 2.412 GHz Span 30 MHz
#Res BW 300 kHz #F/BW 1 MHz  Sweep 19.98 ms (1000 pts

Channel Power Power Spectral Density

7.49dBm /16.4800 MHz -64.68 dBm/Hz

Data rate: 24 Mbps Channel Frequency: 2412 MHz

Ch Freq 2 437 GH: Trig Free

Channel Power Averages: 100

Ref 10 dBm Atten 10 dB
#lvg
L . I . -
9 ] i
10 / N
dBf e B
Oﬁ;st it | Htra
10.6
dB
Center 2.437 GHz Span 30 MHz
#Res BYY 300 kHz #/BW 1 MHz Sweep 19.98 ms (1000 pts
Channel Power Power Spectral Density
7.82dBm /16.4800 MHz -64.35 dBm/Hz
Data rate: 24 Mbps Channel Frequency: 2437 MHz
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2462 GHz

Ch Freq

Channel Power

Ref 10 dBm Atten 10 dB

Trig  Free

Averages: 100 -

#hAvg

Log

10

dB/

Oftst

10.6

dB

Center 2.462 GHz

#Res BUW 300 kHz #VBW 1 MHz

Channel Power

7.19dBm /16.4800 MHz

Span 30 MHz
Sweep 19.98 ms (1000 pts]

Power Spectral Density
-64.98 dBm/Hz

Data rate: 24 Mbps

Channel Frequency: 2462 MHz

Ch Freq 2412 GHz

Channel Power

Ref 10 dBm Atten 10 dB

Averages: 100

sl

Center 2.412 GHz

#Res BUW 300 kHz #VBW 1 MHz

Channel Power

6.17dBm /16.4700 MHz

Span 30 MHz
Sweep 19.98 ms (1000 pts]

Power Spectral Density
-66.00 dBm/Hz

Data rate: 54 Mbps

Channel Frequency: 2412 MHz

Test Report No.: 19660240 001
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Ch Freq 2. Trig  Free
Channel Power Averages: 100
Ref 10 dBm Atten 10 dB
#Avg
Log ] - Taaaa ety
10 i N
dB/ T,
Offst =™ |
10.6
dB
Center 2.437 GHz Span 30 MHz
#Res BUW 300 kHz #/BW 1 MHz Sweep 19.98 ms (1000 pts

Channel Power Power Spectral Density

6.54 dBm /16.4700 MHz -65.63 dBm/Hz

Data rate: 54 Mbps Channel Frequency: 2437 MHz

Ch Freq 2.462 GH: Trig  Free
Channel Power Averages: 100
Ref 10 dBm Atten 10 dB
#hivg
Log o — Eae1F e e T,
10 7 .
Offst =" S
10.6
dB
Center 2.462 GHz Span 30 MHz
#Res BUW 300 kHz #VBW 1 MHz  Sweep 19.98 ms (1000 pts|
Channel Power Power Spectral Density
5.60dBm /16.4700 MHz -66.57 dBm/Hz
Data rate: 54 Mbps Channel Frequency: 2462 MHz
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802.11 Data Rate FfehqaLnenne(!y Power Limit Margin
Protocol (Mbps) (MHz) (dBm) (dBm) (dB)

2412.00 8.69 30 -21.31

MCS0 2437.00 9.09 30 -20.91

2462.00 8.09 30 -21.91

2412.00 6.92 30 -23.08

n MCS4 2437.00 7.32 30 -22.68

2462.00 6.37 30 -23.63

2412.00 6.16 30 -23.84

MCS7 2437.00 6.55 30 -23.45

2462.00 5.49 30 -24.51

Ch Freq 2412 GHz Trig  Free

Channel Power

Averages: 100

Ref 10 dBm
#lvg
Log = - -
10 |
dB/ T,
Offst
10.6
dB

Atten 10 dB

Center 2.412 GHz
#Res BW 300 kHz

Span 30 MHz

#BW 1 MHz  Sweep 19.98 ms (1000 pts

Power Spectral Density
-63.80 dBm/Hz

Channel Power

8.69dBm /17.7100 MHz

Data Rate: MCS 0 Channel Frequency: 2412 MHz
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Ch Freq

Channel Power

Trig Free

Averages: 100

Ref 10 dBm Atten 10 dB

Center 2.437 GHz

#Res BUY 300 kHz #/BW 1 MHz

Channel Power

9.09dBm /17.7100 MHz

Span 30 MHz
Sweep 19.93 ms (1000 pts]

Power Spectral Density
-63.39 dBm/Hz

Data Rate: MCS 0

Channel Frequency: 2437 MHz

Ch Freq 2462 GHz

Channel Power

Trig Free

Averages: 100

Ref 10 dBm Atten 10 dB

Center 2.462 GHz

#Res BW 300 kHz #/BW 1 MHz

Channel Power

8.09dBm /17.7100 MHz

Span 30 MHz
Sweep 19.98 ms (1000 pts)

Power Spectral Density
-64.40 dBm/Hz

Data Rate: MCS 0

Channel Frequency: 2462 MHz
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Ch Freq 2412 GHz Trig  Free

Channel Power Averages: 100

Ref 10 dBm Atten 10 dB

#hvg

Log T S Rt T v

10

dB/ o S,

Offst )

10.6

dB

Center 2.412 GHz Span 30 MHz

#Res BW 300 kHz #/BW 1 MHz  Sweep 19.98 ms (1000 pts -
Channel Power Power Spectral Density
6.92dBm /17.6600 MHz -65.55 dBm/Hz
Data Rate: MCS 4 Channel Frequency: 2412 MHz

Ch Freq

Channel Power Averages: 100

Ref 10 dBm Atten 10 dB

#hvg

Log = e e e

10

dB/ ey o,

Oﬂrst L a7 Bl

10.6

dB

Center 2.437 GHz Span 30 MHz

#Res BW 300 kHz #/BW 1 MHz Sweep 19.98 ms (1000 pts|
Channel Power Power Spectral Density
7.32dBm /17.6600 MHz -65.15 dBm/Hz
Data Rate: MCS 4 Channel Frequency: 2437 MHz
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Ch Freq 5Hz Trig Free
Channel Power Averages: 100
Ref 10 dBm Atten 10 dB
#hvg
Log = e T | A i
10 7 \
dB/ et -
Offst =" o
10.6
dB
Center 2.462 GHz Span 30 MHz
#Res BUW 300 kHz #/BW1MHz  Sweep 19.98 ms (1000 pts

Channel Power Power Spectral Density

6.37 dBm /17.6600 MHz -66.10 dBm/Hz

Data Rate: MCS 4 Channel Frequency: 2462 MHz

Ch Freq 2412 GHz Trig Free
Channel Power Averages: 100 -
Ref 10 dBm Atten 10 dB
#ivg
L‘m e Pt Ay AT T e |
10 i
dB/ i T,
Offst 7 i SN
10.6
dB
Center 2.412 GHz Span 30 MHz
#Res BUW 300 kHz #VBW 1 MHz Sweep 19.98 ms (1000 pts|

Channel Power Power Spectral Density

6.16 dBm /17.6700 MHz -66.32 dBm/Hz

Data Rate: MCS 7 Channel Frequency: 2412 MHz
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Ch Freq 2437 GHz Tig Free
Channel Power Averages: 100
Ref 10 dBm Atten 10 dB
#vg
Lﬂg [ T o - L S ..1
10
dB/ o P
Offst [Pp— e
10.6
dB
Center 2.437 GHz Span 30 MHz
#Res BUW 300 kHz #/BW 1 MHz  Sweep 19.98 ms (1000 pts |
Channel Power Power Spectral Density
6.55dBm /17.6700 MHz -65.92 dBm/Hz
Data Rate: MCS 7 Channel Frequency: 2437 MHz

Ch Freq 2.462 GHz Trig  Free
Channel Power Averages: 100
Ref 10 dBm Atten 10 dB
#ivg
0’ AR R i

h

dB/ T Ao
Oﬁst W‘“ %M\m
10.6
dB
Center 2.462 GHz Span 30 MHz
#Res BUW 300 kHz #/BW 1 MHz Sweep 19.98 ms (1000 pts

Channel Power Power Spectral Density

5.49dBm /17.6700 MHz -66.98 dBm/Hz

Data Rate: MCS 7 Channel Frequency: 2462 MHz
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Maximum Power Spectral Density Section 15.247(e)
Result Pass

Test Specification FCC Part 15.247 (e) & RSS 247 Issue 1,Section 5.2 (2)

Detector Function Peak

For digitally modulated systems, the power spectral density conducted from the intentional

Requirement radiator to the antenna shall not be greater than 8 dBm.

Note: For measurement of Maximum power spectral density option AVGPSD-1 was used

Cable Loss (0.6dB) & Attenuator (10dB) considered in the test results

Test Method:

EUT Spectrum Analyzer

Cable Loss considered in the test results

Test Result:
802.11 Data Rate F(r:ehqi”e”nec'y PSD Limit Margin
Protocol (Mbps) (MHz2) (dBm) (dBm) (dB)

2412.00 -3.615 8 -11.615

1 2437.00 -2.936 8 -10.936

2462.00 -4.227 8 -12.227

b

2412.00 -5.005 8 -13.005

11 2437.00 -4.184 8 -12.184

2462.00 -4.267 8 -12.267

Test Report No.: 19660240 001 Date: 27.09.2016 Page 24 of 87
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Mkr1 2.411328 GHz |
Ref 10.6 dBm Atten 10 dB -3.615 dBm
#hAvg
Log :
10
dB/ r(' M""‘-‘p\ rrl""’-\.oﬁ'u..“wm
Offst "\
10.6 Y 4
dB vy ki
,,/ N

PAvg i T
100
W1 52
53 FC

AL
Center 2.412 GHz Span 22 MHz
#Res BW 100 kHz #/BW 300 kHz  Sweep 19.98 ms (1000 pts)

Data rate: 1 Mbps Channel Frequency: 2412 MHz

Mkr1 2.437804 GHz
Ref 10.6 dBm Atten 10 dB -2.936 dBm
#ivg

Leg 1
;I:;“. ! Ma"*«“\ lr)lgtal'«-
Offst

“Ijtl}iﬁ jﬂfﬁf.‘ \fm"\“\

PAvg o

W1 52
53 FC

Center 2.437 GHz Span 22 MHz
#Res BW 100 kHz #/BW 300 kHz  Sweep 19.98 ms (1000 pts)

Data rate: 1 Mbps Channel Frequency: 2437 MHz
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Ref 10.6 dBm

Atten 10 dB

Mkr1 2.461328 GHz
4.227 dBm

#ivg
Log

10
dB/

Offst

dB

10.6 i

»
PAvg

W1 52
53 FC

Center 2.462 GHz
#Res BW 100 kHz

Span 22 MHz

#/BW 300 kHz  Sweep 19.98 ms (1000 pts)

Data rate: 1 Mbps

Channel Frequency: 2462 MHz

Ref 10.6 dBm

Atten 10 dB

Mkr1 2.411328 GHz
-5.005 dBm

#ivg
Log

10
dB/

MMM

Oftst

10.6 y‘“’“

=

dB

N

#Res BW 100 kHz

PAvg a e
100
W1 52
53 FC
AA
Center 2.412 GHz Span 22 MHz

#VBW 300 kHz  Sweep 19.98 ms (1000 pts)

Data rate: 11 Mbps

Channel Frequency: 2412 MHz

Test Report No.: 19660240 001

Date: 27.09.2016 Page 26 of 87

G



www.tuv.com

A_ TUVRheinland'

Ref 10.6 dBm

Atten 10 dB

Mkr1 2.437694 GHz
-4.184 dBm

#hvg
Log

10
dB/

Offst
10.6

o

dB

PAvg

W1 52
53 FC

Center 2.437 GHz
#Res BW 100 kHz

#VBW 300 kHz

Span 22 MHz

Sweep 19.98 ms (1000 pts)

Data rate: 11 Mbps

Channel Frequency: 2437 MHz

Ref 10.6 dBm

Atten 10 dB

Mkr1 2.461505 GHz
-4.267 dBm

#hvg
Log

10
dB/

Offst
10.6

e

dB

™

PAvg
100

W1 52
53 FC

Center 2.462 GHz
#Res BW 100 kHz

#VBW 300 kHz

Span 22 MHz

Sweep 19.98 ms (1000 pts)

Data rate: 11 Mbps

Channel Frequency: 2462 MHz

Test Report No.: 19660240 001
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Channel
802.11 Data Rate Frequency PSD (dBm) | Limit (dBm) | Margin (dB)
Protocol (Mbps)
(MHz)
2412.00 -0.861 8 -8.861
6 2437.00 -0.494 8 -8.494
2462.00 -0.93 8 -8.93
2412.00 -0.738 8 -8.738
g 24 2437.00 -0.392 8 -8.392
2462.00 -0.775 8 -8.775
2412.00 -0.645 8 -8.645
54 2437.00 -0.296 8 -8.296
2462.00 -0.611 8 -8.611
Mkr1 2405743 GHz |
Ref 10 dBm Atten 10 dB 0.861 dBm
Peak

j::,f M%«nﬂww bty
) \
I “m

M1 52
53 FC
AL
Center 2.412 GHz Span 27 MHz
#Res BW 100 kHz #/BW 300 kHz Sweep 9.99 ms (1000 pts)
Data rate: 6 Mbps Channel Frequency: 2412 MHz
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Ref 10 dBm Atten 10 dB

Mkr1 2.444500 GHz |
0.494 dBm

Peak
Log

10
i8I plslng

S N

Offst
10.6 X

\

dB

N

M1 52
53 FC

Center 2.437 GHz
#Res BW 100 kHz

Span 27 MHz

#VBW 300 kHz Sweep 9.99 ms (1000 pts)

Data rate: 6 Mbps

Channel Frequency: 2437 MHz

Mkr1 2.455743 GHz |

Ref 10 dBm Atten 10 dB -0.93 dBm
Peak

Log o

10 s I'|

dB/ f W rﬂwﬂmm

Offst
10.6

dB ')_,.H"

A

oo

!

M1 52
53 FC

Center 2.462 GHz
#Res BW 100 kHz

Span 27 MHz

#UBW 300 kHz Sweep 9.99 ms (1000 pts)

Data rate: 6 Mbps

Channel Frequency: 2462 MHz

Test Report No.: 19660240 001
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Ref 10 dBm

Atten 10 dB

Mkr1 2.405743 GHz |
0.738 dBm

Peak
Log ~

10
dB/

i ey LS LAY

Offst
10.6

\

db

s,

M1 52
S$3 FC

Center 2.412 GHz
#Res BW 100 kHz

#VBW 300 kHz

Span 27 MHz
Sweep 9.99 ms (1000 pts)

Data rate: 24 Mbps

Channel Frequency: 2412 MHz

Ref 10 dBm

Atten 10 dB

Mkr1 2.444500 GHz |
0.392 dBm

Peak
Log

1

10
dB/

R e o

Offst
10.6

dB

M1 52
53 FC

Center 2.437 GHz
#Res BYW 100 kHz

Span 27 MHz

#/BW 300 kHz Sweep 9.99 ms (1000 pis)

Data rate: 24 Mbps

Channel Frequency: 2437 MHz

Test Report No.: 19660240 001
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Ref 10 dBm

Atten 10 dB

Mkr1 2.455743 GHz |
0.775 dBm

Peak
Log

10
dB/

:ﬂmﬁnmw

Offst
10.6

\

dB

AW

M1 52
53 FC

Center 2.462 GHz
#Res BW 100 kHz

Span 27 MHz

#/BW 300 kHz Sweep 9.99 ms (1000 pts)

Data rate: 24 Mbps

Channel Frequency: 2462 MHz

Ref 10 dBm

Atten 10 dB

Mkr1 2.405743 GHz
-0.645 dBm

Peak
Log

10
dBf

[

LWW

IWWMWWM

Offst
10.6

\

dB

™,

M1 52
53 FC

Center 2.412 GHz
#Res BW 100 kHz

Span 27 MHz

#/BW 300 kHz Sweep 9.99 ms (1000 pts)

Data rate: 54 Mbps

Channel Frequency: 2412 MHz

Test Report No.: 19660240 001
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Mkr1 2.444500 GHz !

Ref 10 dBm Atten 10 dB 0.296 dBm
Peak

Leg (13

" MMJWWW WWWM

08 / | )
dB "i\.“

M1 52
53 FC
AA
Center 2.437 GHz Span 27 MHz
#Res BW 100 kHz #/BW 300 kHz Sweep 9.99 ms (1000 pts)
Data rate: 54 Mbps Channel Frequency: 2437 MHz
Mkr1 2.455743 GHz |
Ref 10 dBm Atten 10 dB 0.611 dBm
Peak
Log .

o i i L R

M1 52
53 FC
AA
Center 2.462 GHz Span 27 MHz
#Res BW 100 kHz #/BW 300 kHz Sweep 9.99 ms (1000 pts)
Data rate: 54 Mbps Channel Frequency: 2462 MHz
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802.11 | DataRate Ffehqi”e”negy Total PSD |  Limit Margin
Protocol (Mbps) (MH2) (dBm) (dBm) (dB)
2412.00 -1.04 8 19.04

MCSO 2437.00 10.486 8 8.486

2462.00 0.921 8 -8.921

2412.00 0.881 8 8.881

n MCS4 2437.00 0578 8 8,578

2462.00 -0.974 8 -8.974

2412.00 0.865 8 8.865

MCS?7 2437.00 10597 8 8,597

2462.00 0.873 8 8.873

Mkr1 2.405743 GHz
Ref 10 dBm Atten 10 dB -1.04 dBm
Peak

O I e D P e
el ) L
Va N,

M1 52
53 FC
AA
Center 2.412 GHz Span 27 MHz
#Res BW 100 kHz #/BW 300 kHz Sweep 9.99 ms (1000 pts)
Data rate: MCSO Channel Frequency: 2412 MHz
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Ref 10 dBm

Mkr1 2.444500 GHz |

Atten 10 dB -0.486 dBm

Peak
Log

10

dB/ Ik

ML"*"“‘“"“‘“‘W mem

P

(ﬂ,ll

Offst
10.6

| )

dB /

M1 52
33 FC

Center 2.437 GHz
#Res BW 100 kHz

Span 27 MHz
#/BW 300 kHz Sweep 9.99 ms (1000 pts)

Data rate: MC

Channel Frequency: 2437 MHz

Ref 10 dBm

Atten 1

Mkr1 2.455743 GHz
0 dB 0.921 dBm

Peak
Log

10
dB/

oyl

L T

Oftst
10.6

\

dB iy

%,

Wﬂ‘

Ty

M1 52
53 FC
AA
Center 2.462 GHz Span 27 MHz
#Res BW 100 kHz #/BW 300 kHz Sweep 9.99 ms (1000 pts)

Data rate: MCSO

Channel Frequency: 2462 MHz

Test Report No.:

19660240 001
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Mkr1 2.405743 GHz
Ref 10 dBm Atten 10 dB 0.881 dBm

Peak
Log ~

10

© peliadslobihabin, ol Siodstdol g

Offst L
10.6

dB | '/,; \

M1 52
53 FC
AA
Center 2412 GHz Span 27 MHz
#Res BW 100 kHz #/BW 300 kHz Sweep 9.99 ms (1000 pts)
Data rate: MCS4 Channel Frequency: 2412 MHz
Mkr1 2.444500 GHz
Ref 10 dBm Atten 10 dB 40.578 dBm
Peak
Log ;
10 gl WMW}W
dBJ [ e A
Offst
10.6
dB J‘l "4.4\
il S
M1 52
53 FC
AA
Center 2.437 GHz Span 27 MHz
#Res BYW 100 kHz #BYW 300 kHz Sweep 9.99 ms (1000 pts)
Data rate: MCS4 Channel Frequency: 2437 MHz
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Ref 10 dBm

Atten 10 dB

Mkr1 2.455743 GHz |
0.974 dBm

Peak
Log

10

dB/ M

w'lwﬁv.w"wmw

Offst
10.6

dB

M1 52
53 FC

Center 2.462 GHz
#Res BAWW 100 kHz

#VBW 300 kHz

Span 27 MHz
Sweep 9.99 ms (1000 pts)

Data rate: MCS4

Channel Frequency: 2462 MHz

Mkr1 2.405743 GHz
Ref 10 dBm Atten 10 dB 4.865 dBm
Peak
Log o
10 indaploialie tared s, il
4Bl M b el "
Offst “
10.6
dB )“w‘ﬂ
ot d

M1 S2
53 FC

AA
Center 2.412 GHz Span 27 MHz
#Res BUW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pts)

Data rate: MCS7

Channel Frequency: 2412 MHz
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Date: 27.09.2016

Page 36 of 87

G



A_ TUVRheinland”

www.tuv.com

Mkr1 2.444500 GHz

Ref 10 dBm Atten 10 dB 0.597 dBm
Peak

Log o

10 -&J‘J‘Lﬂ“\“\m

i8I riwuu»wwwq rm'wﬂ *‘JWWM

we | ) | \
dB .Hr ’H\«wm

M1 S2
53 FC
AA
Center 2.437 GHz Span 27 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pts)
Data rate: MCS7 Channel Frequency: 2437 MHz
Mkr1 2.455743 GHz |
Ref 10 dBm Atten 10 dB 0.873 dBm
Peak

i fwmwwwwwmj
dB Nf \‘\%

M1 52
53 FC
AL
Center 2.462 GHz Span 27 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pts)
Data rate: MCS7 Channel Frequency: 2462 MHz
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6 dB Bandwidth
Result

Test Specification
Requirement

Test Method:

A_ TUVRheinland"

Pass

FCC Part 15.247 (a) (2) & RSS 247 Issue 1, Section 5.2 (1)
The minimum 6 dB bandwidth shall be at least 500 kHz.

EUT

Spectrum Analyzer

Cable Loss (0.6dB) & Attenuator (10dB) considered in the test results

Test Result:

80211 | DataRate | _channel 6dB 99% OBW
Protocol (Mbps) Frequency Bandwidth (MH2)
P (MHz) (MHz)

2412.00 9.13 13.95

1 2442.00 9.13 13.81

2462.00 9.12 13.66

b

2412.00 8.20 13.34

11 2442.00 0.18 13.36

2462.00 9.16 13.28

Test Report No.: 19660240 001
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Ch Freq 2412 GHz Tig Free
Occupied Bandwidth
Ref 10.6 dBm Atten 10 dB
#Peak N VY. N WSV NN
Log QT RN VN
10 A s S
W i
dB/
Offst
10.6
dB
Center 2.412 GHz Span 20 MHz
#Res BV 200 kHz #/BW 1 MHz Sweep 9.99 ms (1000 pts |
Occupied Bandwidth Occ BW % Pwr 99.00 %
13.9532 MHz xdB 60045
Transmit Freq Error -37.705 kHz
x dB Bandwidth 9.132 MHz
Data Rate: 1 Mbps Channel frequency: 2412 MHz

Ch Freq 2 Trig  Free

Occupied Bandwidth

Ref 10.6 dBm Atten 10 dB
#Peak D | PN i,
L e,
10 HN.-..J a
dB/
Offst
10.6
dB
Center 2.437 GHz Span 20 MHz
#Res BW 300 kHz #VBW 1 MHz Sweep 9.99 ms (1000 pts
Occupied Bandwidth Occ BW % Pwr 99.00 %
13.8169 MHz xdg  -6.00dB
Transmit Freq Error 216.664 kHz
x dB Bandwidth 9.138 MHz
Data Rate: 1 Mbps Channel frequency: 2437 MHz

Test Report No.: 19660240 001 Date: 27.09.2016 Page 39 of 87
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Ch Freq 2462 GHz Trig  Free
Occupied Bandwidth I
Ref 10.6 dBm Atten 10 dB
#Peak . Aoy | s |
Log @ Nl N S
e AR
10 =i T
dBf B
Offst
10.6
dB
Center 2.462 GHz Span 20 MHz
#Res BUWW 300 kHz #BW 1 MHz Sweep 9.99 ms (1000 pts
Occupied Bandwidth Occ BW % Pwr 99.00 %
13.6648 MHz xd5 60048
Transmit Freq Error -261.752 kHz
¥ dB Bandwidth 9.122 MHz
Data Rate: 1 Mbps Channel frequency: 2462 MHz

Ch Freq 2412 GHz

Occupied Bandwidth

Ref 10.6 dBm Atten 10 dB

#Peak s ke

Log a-'*'g"“r m,_g\_%
™

10 L h

dB/

Offst

10.6

dB

Center 2.412 GHz Span 20 MHz
#Res BW 300 kHz #/BW 1 MHz Sweep 9.99 ms (1000 pts

Occupied Bandwidth Occ BW % Pwr 99.00 %
13.3401 MHz xdB  -6.00dB

Transmit Freq Error -117.026 kHz
% dB Bandwidth 8.203 MHz

Data Rate: 11 Mbps Channel frequencies: 2412 MHz
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2437 GHz

Ch Freq

Occupied Bandwidth

Trig  Free

Ref 10.6 dBm Atten 10 dB
#Peak " WMM%-—- %) WM{_“*
Log ] T
10 o —
o
dB/
Offst
10.6
dB
Center 2.437 GHz Span 20 MHz
#Res BUW 300 kHz #VBW 1 MHz Sweep 9.99 ms (1000 pts
Occupied Bandwidth Occ BW % Pwr 99.00 %
13.3699 MHz xdg - 60045
Transmit Freq Error 210919 kHz
% dB Bandwidth 9.181 MHz

Data Rate: 11 Mbps

Channel frequency: 2437 MHz

Ch Freq 2462 GHz

Occupied Bandwidth

Trig  Free

Ref 23.6 dBm Atten 25 dB

#Peak

Log

10 P

dB/

Offst

10.6

dB

Center 2.462 GHz
#Res BW 300 kHz

Occupied Bandwidth
13.2872 MHz

-266.328 kHz
9.165 MHz

Transmit Freq Error
x dB Bandwidth

#FBW 1 MHz

Span 20 MH:
Sweep 9.99 ms (1000 pts

95.00 %
-6.00 dB

Occ BW % Pwr
x dB

Data Rate: 11 Mbps

Channel frequency: 2462 MHz

Test Report No.: 19660240 001
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Soett | pataRate | oty | pangwan | 9%%0BW
(MHz) (MH2)

2412.00 16.31 16.56

6 2437.00 16.31 16.60

2462.00 15.73 16.56

2412.00 16.42 16.44

g 24 2437.00 16.41 16.47

2462.00 16.09 16.48

2412.00 16.43 16.47

54 2437.00 16.42 16.47

2462.00 15.81 16.47

Ch Freq

Occupied Bandwidth

Ref 15 dBm

2412 GHz

Trig  Free

Atten 15 dB

#Peak

Log = ?_ﬂ. L

10

dB/

Offst

10.6

dB

Center 2.412 GHz
#Res BW 100 kHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

16.5660 MHz

-568.138 kHz
16.315 MHz

Span 30 MHz

#VBW 300 kHz Sweep 9.99 ms (1000 pts)

Occ BW % Pwr
x dB

99.00 %
-6.00 dB

Data Rate: 6 Mbps

Channel frequencies: 2412 MHz

Test Report No.: 19660240 001
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Ch Freq 2.437 GHz

Occupied Bandwidth

Ref 15 dBm Atten 15 dB
#Peak
I{::g _’YA'_‘ 1 L___"_- L p l"r“}__'___l L‘ J:_ ' y ] Q =
e ",
dB'; I Wnauh
Offst [~ )
10.6
dB
Center 2.437 GHz Span 30 MHz
#Res BUW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pts
Occupied Bandwidth Occ BW % Pwr 99.00 %
16.6089 MHz xd5 60048
Transmit Freq Error 54125 kHz
x dB Bandwidth 16.316 MHz
Data Rate: 6 Mbps Channel frequencies: 2437 MHz

Ch Freqg 2 Trig Free

Occupied Bandwidth

Ref 15 dBm Atten 15 dB
#Peak
L Bt s e
0 ¢ i i ?
10 e
dBf ' M,
offst [ o
10.6
dB
Center 2.462 GHz Span 30 MHz
#Res BUW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pts|
Occupied Bandwidth Occ BW % Pwr 99.00 %
16.5635 MHz xdg  6.00dB
Transmit Freq Error -123.093 kHz
% dB Bandwidth 15.735 MHz
Data Rate: 6 Mbps Channel frequencies: 2462 MHz
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Ch Freq 2 GH: Trig Free
Occupied Bandwidth
Ref 15 dBm Atten 15 dB
#Peak
Log = /?%l.‘; A Y 'f'"‘“"w"'l‘,l"""."""""‘ wliwmonlio “MH'A =
10 T
dBf [
Offst P 7
10.6
dB
Center 2.412 GHz Span 30 MHz
#Res BUW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pts)
Occupied Bandwidth Occ BW % Pwr 99.00 %
16.4498 MHz xdD 600D
Transmit Freq Error -40.575 kHz
% dB Bandwidth 16.420 MHz
Data Rate: 24 Mbps Channel frequencies: 2412 MHz

Ch Freq

Occupied Bandwidth

Ref 15 dBm Atten 15 dB
#Peak
Log =F Pmertrovremsivertmprve [ v e o
10 iy
dB/ s ek,
Offst [T i
10.6
dB
Center 2.437 GHz Span 30 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pts|
Occupied Bandwidth Occ BW % Pwr 99.00 %
16.4717 MHz xd5 60048
Transmit Freq Error 31.399 kHz
x dB Bandwidth 16.412 MHz
Data Rate: 24 Mbps Channel frequencies: 2437 MHz
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Ch Freq 2.462 GHz
Occupied Bandwidih
Ref 15 dBm Atten 15 dB
#Peak
L PP AN I T N L]
og _.Y ke J\.ﬂ-.llﬂ{‘r
10 pnd
dB/ ot =
Offst ity T ]
10.6
dB
Center 2.462 GHz Span 30 MHz
#Res BUW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pts
Occupied Bandwidth Occ BW % Pwr 99.00 %
16.4805 MHz xdB 60045
Transmit Freq Error -68.719 kHz
x dB Bandwidth 16.091 MHz
Data Rate: 24 Mbps Channel frequencies: 2462 MHz

Ch Freq 2412 GHz Trig Free
Occupied Bandwidth
Ref 15 dBm Atten 15 dB
#Peak
L P ¥W R N Y. PR FUP Y ST S I SR Y SO P | o
Y 12 g
7 )
dB/ e Do
Oftst
10.6
dB
Center 2.412 GHz Span 30 MHz
#Res BUW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pts
Occupied Bandwidth Occ BW % Pwr 99.00 %
16.4760 MHz xd5 60048
Transmit Freq Error -27.032 kHz
x dB Bandwidth 16.430 MHz
Data Rate: 54 Mbps Channel frequencies: 2412 MHz

Test Report No.: 19660240 001 Date: 27.09.2016 Page 45 of 87



A TUVRheinland”

www.tuv.com

Ch Freq 5Hz Trig  Free

Occupied Bandwidih

Ref 15 dBm Atten 15 dB
#Peak
L .Y I S — . N 1 NV P
0 T i
10 P T
ds/ 1'“_..'-ln"""w L
Offst [~
10.6
dB

=
="

Center 2.437 GHz Span 30 MHz
#Res BW 100 kHz #/BW 300 kHz Sweep 9.99 ms (1000 pts

Occupied Bandwidth Occ BW % Pwr  99.00 %
16.4782 MHz xdB  -6.00B

Transmit Freq Error 22022 kHz
¥ dB Bandwidth 16.424 MHz

Data Rate: 54 Mbps Channel frequencies: 2437MHz

Ch Freq 2.462 GH: Trig Free

Occupied Bandwidth

Ref 15 dBm Atten 15 dB
#Peak
Log =5 ﬁi_dm... R NP PR O S -vwfm'bwéfh — &
10 7
dB/ e s
Offst [P e hetvgaren
10.6
dB
Center 2.462 GHz Span 30 MHz
#Res BW 100 kHz #/BW 300 kHz Sweep 9.99 ms (1000 pts -
Occupied Bandwidth Occ BW % Pwr 99.00 %
16.4726 MHz xdg 60048
Transmit Freq Error -68.801 kHz
x dB Bandwidth 15818 MHz
Data Rate: 54 Mbps Channel frequencies: 2462
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a1t | patarate | poqloty | panawan | 908V
(MHz) (MHz)

2412.00 17.33 17.65

MCS 0 2437.00 17.35 17.71

2462.00 16.37 17.65

2412.00 17.64 17.63

n MCS 4 2437.00 17.55 17.66

2462.00 17.22 17.63

2412.00 17.41 17.63

MCS 7 2437.00 17.68 17.67

2462.00 17.33 17.63

Ch Freg 2412 GHz

Occupied Bandwidth

Ref 15 dBm Atten 15 dB
#Peak

Log e i 7 “"""“"‘*1“;'“:'" e e e =
10

dBJ = sy

Gﬁ't T TRy

10.6
dB

Center 2.412 GHz Span 30 MHz
#Res BW 100 kHz #UBW 300 kHz Sweep 9.99 ms (1000 pts]
Occupied Bandwidth Occ BW % Pwr 99.00 %
17.6528 MHz xdB  -6.00dB

Transmit Freq Error -48.949 kHz
x dB Bandwidth 17.334 MHz

Data Rate: MCS 0 Channel: 2412 MHz
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Ch Freq

Occupied Bandwidih

Trig  Free

Ref 15 dBm Atten 15 dB

#Peak

Log

10

dB/

Offst

10.6

dB

Center 2.437 GHz
#Res BW 100 kHz

Occupied Bandwidth
17.7104 MHz

36.840 kHz
17.353 MHz

#FVBW 300 kHz

Transmit Freq Error
% dB Bandwidth

Span 30 MHz
Sweep 9.99 ms (1000 pts

99.00 %
-6.00 dB

Occ BW % Pwr
x dB

Data Rate: MCS 0

Channel: 2437 MHz

Ch Freq

Occupied Bandwidth

Trig Free

Ref 15 dBm Atten 15 dB

#Peak

Log r,.q_.“ Mt herveden .......,..,.41

";‘L

10

dB/

Oftst

10.6

dB

Center 2.462 GHz

#Res BUWY 100 kHz #/BW 300 kHz

Occupied Bandwidth
17.6559 MHz

-81.230 kHz
16.379 MHz

Transmit Freq Error
¥ dB Bandwidth

Span 30 MHz
Sweep 9.99 ms (1000 pts

95.00 %
-6.00 dB

Ccc BW % Pwr
x dB

Data Rate: MCS 0

Channel: 2462 MHz

Test Report No.: 19660240 001
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Ch Freq 2412 GHz

Occupied Bandwidth

Trig  Free

Ref 15 dBm Atten 15 dB

#Peak

i
fu

Log oyl il

Lo “—

10

dB/

Oftst

10.6

dB

Center 2.412 GHz
#Res BW 100 kHz

Occupied Bandwidth
17.6340 MHz

-33.117 kHz
17.646 MHz

#VBW 300 kHz

Transmit Freq Error
x dB Bandwidth

Span 30 MHz
Sweep 9.99 ms (1000 pts

99.00 %
-6.00 dB

Occ BW % Pwr
x dB

Data Rate: MCS 4

Channel: 2412 MHz

Ch Freq

Occupied Bandwidth

Tng Free

Ref 15 dBm Atten 15 dB

#Peak

P,
¥

L‘m _:’ Y “I-"PW"‘ lf'ﬂ'\'“

10 A

£ A

dBf

Oftst

10.6

dB

Center 2.437 GHz
#Res BW 100 kHz

Occupied Bandwidth
17.6638 MHz

11.846 kHz
17.556 MHz

#VBW 300 kHz

Transmit Freq Error
¥ dB Bandwidth

Span 30 MHz
Sweep 9.99 ms (1000 pts

95.00 %
-6.00 dB

Occ BW % Pwr
x dB

Data Rate: MCS 4

Channel: 2437 MHz
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Ch Freq 2.462 GHz Trig Free

Occupied Bandwidth

Ref 15 dBm Atten 15 dB
#Peak
Log = Pt Ao R ] &=
10 ] .
dB/ e e
Offst e Y
10.6
dB

Center 2.462 GHz Span 30 MHz
#Res BW 100 kHz #V/BW 300 kHz Sweep 9.99 ms (1000 pts

Occupied Bandwidth Occ BW % Pwr  99.00 %
17.6374 MHz xdB  -6.00dB

Transmit Freq Error -62 295 kHz
% dB Bandwidth 17.225 MHz

Data Rate: MCS 4 Channel: 2462 MHz

Ch Freq 2412 GHz Trig Free

Occupied Bandwidth

Ref 15 dBm Atten 15 dB
#Peak
Log D0 i aianny U A e L T
10 n
dB/ L g,
Offst [T
10.6
dB

Center 2.412 GHz Span 30 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pts

Occupied Bandwidth Occ BW % Pwr 99.00 %
17.6337 MHz xdB8  -6.00dB

Transmit Freq Error -35.891 kHz
x dB Bandwidth 17.412 MHz

Data Rate: MCS 7 Channel: 2412 MHz
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Ch Freq 2437 GHz Trig  Free
Occupied Bandwidth
Ref 15 dBm Atten 15 dB
#Peak
Lﬂ'g _4"‘?"'"‘” L e -"r-u\l'f—r-awru-" roliimllereday Mﬂ""-“ =
10 i
dB/ o T,
Offst [T T
10.6
dB
Center 2.437 GHz Span 30 MHz
#Res BW 100 kHz #/BW 300 kHz Sweep 9.99 ms (1000 pts
Occupied Bandwidth Occ BW % Pwr 93.00 %
17.6723 MHz xdg 60048
Transmit Freq Error 16.982 kHz
¥ dB Bandwidth 17.684 MHz
Data Rate: MCS 7 Channel: 2437MHz

Ch Freq 2462 GHz Trig  Free
Occupied Bandwidth
Ref 15 dBm Atten 15 dB !
#Peak
L‘m '5"1 P ¥ O Y N L . "
=¥ L T R L e |
10 >, . I
dB/ | M
Offst CrerTr ol “ﬂl“ hids
10.6
dB i
Center 2.462 GHz Span 30 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pts -
Occupied Bandwidth Occ BW % Pwr 99.00 %
17.6381 MHz xd3  600d5 .
Transmit Freq Error -58.165 kHz
% dB Bandwidth 17.333 MHz
Data Rate: MCS 7 Channel: 2462 MHz
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Emissions in non-restricted frequency bands
Result Pass

Test Specification FCC Part 15.247(d) & RSS 247 Issue 1,Section 5.5

Detector Function Peak

In any 100kHz bandwidth outside the frequency band in which the spread spectrum or digitally
modulated intentional radiator is operating, the radio frequency power that is produced by the
intentional radiator shall be at least 20dB below that in the 100kHz bandwidth within the band
that contains the highest level of the desired power, based on either an RF conducted or a
radiated measurement, provided the transmitter demonstrates compliance with the peak
conducted power limits.

Requirement

Test Method:

EUT Spectrum Analyzer

Cable Loss (0.6dB) & Attenuator (10dB) considered in the test results

Test Result:
Data .
802.11 Channel Value at Band Edge Reference | Band Edge Limit
Rate
Protocol Frequency Value B Value A-B (dBc)
(Mbps) (MH2) Frequency Value A (dBm) (dB)
(MHz) (dBm)
2412 2400 -39.98 5.56 45.54 30.00
1
2462 2483.5 -51.11 5.56 56.67 30.00
b
2412 2400 -31.59 5.84 37.43 30.00
11
2462 2483.5 -52.3 5.84 58.14 30.00

Note: The channel no. 1 (2412 MHz) found to contain the maximum PSD level and is used to establish the
reference level.
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Mkr1 2.437998 GHz |

Ref 10.6 dBm Atten 10 dB 5.562 dBm
#Peak
Log N Wi }LKJULJL LA )
10 UW""‘ ’\ﬂf i L\J\
dB/ 1 }‘J Jl'"*-“LHn
ofst | /= W W
10.6 i
dB
M1 52
53 FC

AA
Center 2.437 GHz Span 15 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pts)

Reference Level Plot: 1Mbps

Mkr1 2.436707 GHz |

Ref 10.6 dBm Atten 10 dB 5.84% dBm
#Peak
Lo.g . .MWMMMM.rLu
10 g, |
dB/ a9
Offst [ ™
10.6 '
dB
M1 52
53 FC

AL
Center 2.437 GHz Span 15 MHz
#Res BW 100 kHz #UBW 300 kHz Sweep 9.99 ms (1000 pts)

Reference Level Plot: 11Mbps
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Mkr1 2.41149 GHz I
Ref 14.6 dBm Atten 15 dB 5.61 dBm
#Peak o
Log il 1
10
Offst . Y Ky
10.6 o by | ety H
dB JFW r ) w\f‘h\

Mﬂﬂl‘w-r'f( ‘MW
Center 2.412 GHz Span 60 MHz
#Res BW 100 kHz #/BW 300 kHz Sweep 9.99 ms (1000 pis)

Marker Trace Type X Axis Amplitude
1 {1} Freq 2.41148 GHz 5.81 dBm -
2 1} Freq 2.40000 GHz -39.98 dBm
3 {1} Freq 239751 GHz -28.65 dBm
Data Rate: 1 Mbps Channel frequency: 2412 MHz
Mkr3 2.48769 GHz |
Ref 14.6 dBm Atten 15 dB -50.68 dBm
#Peak 3
Log
10 L
4B/ ., i
Offst f u’h
10.6 | Vol
dB i Al = |
Center 2.462 GHz Span 60 MHz
#Res BW 100 kHz #/BW 300 kHz Sweep 9.99 ms (1000 pts)
Marker Trace Type X Axis Amplitude
1 1} Freg 2.48149 GHz 4,838 dBm
2 {1} Freq 2 48350 GHz -51.11 dBm
3 {13 Freq 248789 GHz -50.68 dBm
Data Rate: 1 Mbps Channel frequency: 2462 MHz
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Mkr3 2.39748 GHz |
Ref 14.6 dBm Atten 15 dB -30.19 dBm
#Peak o
Leg EIi
10 W“‘\ M
dB/
Offst 2 4 M
10.6 L’ Mot -
dB F,.W" ""*'uh
I
Center 2.412 GHz Span 60 MHz |
#Res BUW 100 kHz #/BW 300 kHz Sweep 9.99 ms (1000 pts)
Narier Trace Type * Asis Amplitude H
1 ) Freq 241131 GHz £.835 dBm .
2 " Freq 2.40000 GHz -21.59 dBm
3 m Freq 2.39748 GHz -30.19 dBm
Data Rate: 11 Mbps Channel frequency: 2412 MHz

R TE e ——— o — ——

Mkr3 2.48734 GHz
Ref 14.6 dBm Atten 15 dB 50.28 dBm
#Peak o
Log o
Lo f.,,.-rvr \“"‘1\
dB/ I‘"
Offst I ™
10.6 b N
dB M e |
L i a_w.d'” m 9
Center 2.462 GHz Span 60 MHz
#Res BUW 100 kHz #FU/BW 300 kHz Sweep 9.99 ms (1000 pts)
Marker Trace Type X Axis Amplitude
1 1} Freq 2468125 GHz 5.349 dBm
2 13 Fraq 2 48350 GHz -52.3 dBm
3 1} Freq 2 48734 GHz -50.2% dBm
Data Rate: 11 Mbps Channel frequency: 2462 MHz
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802.11 Data Channel Value at Band Edge Reference | Band Edge | Limit
Protocol Rate Frequenc Value B Value A-B (dBc)
(Mbps) Frequency Value A
2412 2400 -32.72 2.28 35.00 30.00
6
2462 2483.5 -49.99 2.28 52.27 30.00
2412 2400 -34.94 2.34 37.28 30.00
g 24
2462 2483.5 -49.36 2.34 51.7 30.00
2412 2400 -32.72 2.47 35.19 30.00
54
2462 2483.5 -50.17 2.47 52.64 30.00

Note: The channel no. 1 (2412 MHz) found to contain the maximum PSD level and is used to establish the
reference level.

Mkr1 2.444509 GHz |
Ref 10.6 dBm Atten 10 dB 2.281 dBm
#Peak
Log R .
10 I P Y Fp am] Lot
o / )
Offst
10.6

B | Y

Ey H

M1 52
53 FC
AA
Center 2.437 GHz Span 26 MHz
#Res BW 100 kHz #/BW 300 kHz Sweep 9.99 ms (1000 pts)

Reference Level Plot: 6 Mbps
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Mkr1 2.444509 GHz |

Ref 10.6 dBm Atten 10 dB 2.342 dBm
#Peak N
Log R P ¢
10 N PRIV e T ""“"‘“‘f""”‘\
dB/ r
1) N
10.6 |
dB WM\#" W“WVM
M1 52
53 FC

Al
Center 2.437 GHz Span 26 MHz
#Res BW 100 kHz #UVBW 300 kHz Sweep 9.99 ms (1000 pts)

Reference Level Plot: 24 Mbps

Mkr1 2.444509 GHz |

Ref 10.6 dBm Atten 10 dB 2.474 dBm
#Peak 1
Lﬂ'g a N a ] A |?
10 v kAl r).uwmwmwwv
dB/
Offst
10.6 . L |
P et g
M1 52
53 FC

AA
Center 2.437 GHz Span 26 MHz
#Res BW 100 kHz #/BW 300 kHz Sweep 9.99 ms (1000 pts)

Reference Level Plot: 54 Mbps
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Mkr2 2.39790 GHz

Ref 10 dBm Atten 10 dB -31.86 dBm
Peak
Leg ST A U P OO O S A
10 ‘.IJ."J"\J’I | '-lll
dB/ T o
Oﬁ:ﬁt P u-l',‘ Yy
10.6 R R T
dB W ) “erhh_
o "
Center 2.412 GHz Span 50 MHz
#Res BV 100 kHz #/BW 300 kHz Sweep 9.99 ms (1000 pts)
Marker Trace Type X Axis Amplitude
1 1 Freq 2.40000 GHz -32.72 dBm
2 1 Freq 2.39790 GHz -31.88 dBm

Data Rate: 6 Mbps

Channel frequency: 2412 MHz

Mkr1 2.48350 GHz

Ref 10 dBm Atten 10 dB -19.99 dBm
Peak
L
10 At AE
. y \
Offst 1 \"s .
10.6 et My
aw | NG
y iy
g e
Center 2.462 GHz Span 50 MHz
#Res BUWY 100 kHz #U/BW 300 kHz Sweep 9.99 ms (1000 pts)
Marker Trace Type ¥ Axis Amplitude
1 1 Freq 248350 GHz -£9.99 dBm

Data Rate: 6 Mbps

Channel frequency: 2462 MHz

Test Report No.: 19660240 001

Date: 27.09.2016

Page 58 of 87

G



www.tuv.com

A_ TUVRheinland'

Mkr2 2.39975 GHz
Ref 10 dBm Atten 10 dB -31.54 dBm
Peak
Log
10 j"w k
dB/ . 0y
Offst 2 a Iy
10.6 i b, e
o ™
db MJH 4%“ |
e g
Center 2.412 GHz Span 50 MHz
#Res BW 100 kHz #/BW 300 kHz Sweep 9.99 ms (1000 pts)
Marker Trace Type X Axis Amplitude
1 ) Freq 2.40000 GHz -34.94 dBm
2 (%)) Freq 239975 GHz -31.54 dBm

Data Rate: 24 Mbps

Channel frequency: 2412 MHz

Mkr1 2.48350 GHz |
Ref 10 dBm Atten 10 dB -49.36 dBm
Peak
L e
J |
dB/ A
Offst " R
10.6 " M, |
dB e T Wt
i o
Center 2.462 GHz Span 50 MHz
#Res BW 100 kHz #/BW 300 kHz Sweep 9.99 ms (1000 pts)
Marker Trace Type ¥ Axis Amplitude
1 iH Freg 2.48350 GHz -45.38 dBm

Data Rate: 24 Mbps

Channel frequency: 2462 MHz
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Mkr2 2.39885 GHz |

Ref 10 dBm Atten 10 dB -30.89 dBm
Peak

Log ” b

i J(M \
ds/ =, ¥ ™
Offst e il b

10.6 et

db w o %

ey L
Center 2.412 GHz Span 50 MHz
#Res BW 100 kHz #/BW 300 kHz Sweep 9.99 ms (1000 pis)
Marker Trace Type ¥ Axis Amplitude
1 1) Freq 2.40000 GHz -32.98 dBm
2 1) Freq 2. 38885 GHz -30.89 dBm
Data Rate: 54 Mbps Channel frequency: 2412 MHz
Mkr1 2.48350 GHz

Ref 10 dBm Atten 10 dB -50.17 dBm
Peak

L

0 e S R

o W 1

Offst Ma \

10.6

dB W‘MW'" ' et -

Center 2.462 GHz Span 50 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pis)
Marker Trace Type X Axis Amplitude
1 1) Freg 248350 GHz -50.17 dBm
Data Rate: 54 Mbps Channel frequency: 2462 MHz
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Data Value at Band Edge o
802.11 Rate Channel Reference | Band Edge Limit
Protocol (Mbps) Frequency Value B Value A-B (dBc)
(MHz) Frequency Value A (dBm) (dBc)
(MHz) (dBm)
2412 2400 -32.51 0.48 32.99 30.00
MCSO0
2462 2483.5 -46.49 0.48 46.97 30.00
2412 2400 -33.8 0.62 34.42 30.00
n MCS4
2462 2483.5 -47.58 0.62 48.2 30.00
2412 2400 -33.02 0.69 33.71 30.00
MCS7
2462 2483.5 -48.4 0.69 49.09 30.00

Note: The channel no. 1 (2412 MHz) found to contain the maximum PSD level and is used to establish the
reference level.

Mkr1 2.444509 GHz

Ref 10.6 dBm Atten 10 dB 0.483 dBm
#Peak

Log

i P NN e
L .
N o)

FI-G'H

M1 S2
53 FC
AA
Center 2.437 GHz Span 26 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pts)

Reference Level Plot: MCS 0
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Mkr1 2.44450% GHz

Ref 10.6 dBm Atten 10 dB 0.627 dBm
#Peak )

Log &

;‘;I WMMWW fw\wf MWW’\W\

o N
W”M Mgy

M1 52
53 FC

AA
Center 2.437 GHz Span 26 MHz
#Res BW 100 kHz #/BW 300 kHz Sweep 9.99 ms (1000 pts)

Reference Level Plot: MCS 4
Mkr1 2.444509 GHz |

Ref 10.6 dBm Atten 10 dB 0.695 dBm
#Peak .
Log [+

:;“?s ooy MMMWWWW
.y '
s il

M1 52
53 FC
AA
Center 2.437 GHz Span 26 MHz
#Res BW 100 kHz #/BW 300 kHz Sweep 9.99 ms (1000 pts)

Reference Level Plot: MCS 7
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Mkr2 2.39885 GHz
Ref 10 dBm Atten 10 dB -30.8 dBm
Peak
Log arnillodpacledioid, bresfieh
o / |
dB/ =, ¥ 5
Offst i M,
10.6 | T T
dB - -
Center 2.412 GHz Span 50 MHz
#Res BUW 100 kHz #/BW 300 kHz Sweep 9.99 ms (1000 pts)
Marker Trace Type X Axis Amplitude
1 1 Freg 2.40000 GHz -32.51 dBm
2 1 Freg 228885 GHz -20.8 dBm
Data Rate: MCS 0 Channel frequency: 2412 MHz

Mkr1 2.48350 GHz

Ref 10 dBm Atten 10 dB -46.49 dBm
Peak

L

0 A dorid,,

i / 1

Offst 1 h

10.6 it g .
dB ﬂﬂ“"“" i ‘“M“&

F Lo
Center 2.462 GHz Span 50 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pts)

Marker Trace Type X Axis Amplitude
1 ) Freq 2.48350 GHz -46.49 dBm
Data Rate: MCS 0 Channel frequency: 2462 MHz
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Mkr2 2.39855 GHz |
Ref 10 dBm Atten 10 dB -30.87 dBm
Peak
L eltaddelnelL i
0 / |
dB/ = ff g
Offst o > A hy
10.6 ok Wbl
@ [ i,
¥ t
Center 2.412 GHz Span 50 MHz
#Res BW 100 kHz #/BW 300 kHz Sweep 9.99 ms (1000 pts)
Marker Trace Type X Axis Amplitude
1 1 Freg 2.40000 GHz -33.8 dBm
2 1) Freq 239855 GHz -30.87 dBm
Data Rate: MCS 4 Channel frequency: 2412 MHz

Mkr1 2.48350 GHz |

Ref 10 dBm Atten 10 dB 47.58 dBm
Peak

L

0 A ol

o0 ) |

Offst i "

10.6 . ....AM N“m . .
B | W"' ""'"""ﬁfmw%

Center 2.462 GHz Span 50 MHz
#Res BW 100 kHz #/BW 300 kHz Sweep 9.99 ms (1000 pts)
Marker Trace Type X Axis Amplitude
1 M Frag 2.48350 GHz -47 58 dBm
Data Rate: MCS 4 Channel frequency: 2462 MHz
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Mkr2 2.39925 GHz |

Ref 10 dBm Atten 10 dB -31.48 dBm
Peak !
'1-;'9 e e ]
dBf . .f)J L.‘('

Offst m*%"i Wi xm

10.6 e i W | r

dB M

F
Center 2.412 GHz Span 50 MHz |
#Res BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pts)
Marker Trace Type * A Amplitude <
1 (1) Freg 2.40000 GHz -32.02 dBm 5
2 1) Freq 238925 GHz -31.48 dBm
Data Rate: MCS 7 Channel frequency: 2412 MHz
Mkr1 2.48350 GHz
Ref 10 dBm Atten 10 dB 48.4 dBm
Peak
L
0 [ et
o ! |
Offst i !
10.6 i Mhdles ]
dB | g
hl '?rrﬂ*
Center 2.462 GHz Span 50 MHz
#Res BW 100 kHz #/BW 300 kHz Sweep 9.99 ms (1000 pts)
Marker Trace Type X Axis Amplitude
1 1 Frag 248350 GHz -48.4 dBm
Data Rate: MCS7 Channel frequency: 2462 MHz
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Conducted Spurious Emission

Cable Loss (0.6dB) & Attenuator (10dB) considered in the test results

Mkr2 4.813 GHz I
Ref 10 dBm Atten 10 dB -13.06 dBm
Peak <
Log
10
dB/
Offst
10.6
dB

1]

Start 30 MHz Stop 26 GHz
#Res BW 100 kHz #FV/BW 300 kHz Sweep 2.691 s (1000 pts)
Marker Trace Type ¥ Axis Amplitude
1 h Freq 2,422 GHz 4838 dBm
2 i Freq 4813 GHz -48.08 dBm
Data Rate: 1Mbps Channel frequency: 2412 MHz

Mkr2 4.865 GHz |
Ref 10 dBm Atten 10 dB 52.58 dBm
Peak 9
Log
10
dB/
Offst
10.6
dB n

Start 30 MHz Stop 26 GHz
#Res BW 100 kHz #/BW 300 kHz Sweep 2.691 s (1000 pts)
Marker Trace Type X Axis Amplitude
1 (1} Freq 2 448 GHz 4 588 dBm
2 1 Freq 4865 GHz -52 58 dBm
Data Rate: 1Mbps Channel frequency: 2437 MHz
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Mkr1 2.474 GHz I

Ref 10 dBm Atten 10 dB 5.361 dBm
Peak 5
Log T
10
dB/
Offst
10.6 .
dB o
— DI e’ YO SRR L TR S Pibltgep prefartihied ]
Start 30 MHz Stop 26 GHz
#Res BW 100 kHz #VBW 300 kHz  Sweep 2.691 s (1000 pts)
Marker Trace Type X Axis Amplitude
1 1} Fraq 2.474 GHz 5.381 dBm
2 {1} Freq 4917 GHz -48.84 dBm

Data Rate: 1Mbps

Channel frequency: 2462 MHz

Mkr2 4.813 GHz

Ref 10 dBm Atten 10 dB 48.68 dBm
Peak 7
Log
10
dB/
Offst
10.6
dB -
<@

P 'ka—l, e PN R et S PTESR C ey
Start 30 MHz Stop 26 GHz
#Res BW 100 kHz #UBW 300 kHz  Sweep 2.691 s (1000 pts)

Marker Trace Type X Axis Amplitude
1 {1} Freq 2.422 GHz 5.438 dBm
2 {1} Freq 4813 GHz -48.88 dBm

Data Rate: 11Mbps

Channel frequency: 2412 MHz
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Mkr1 2.448 GHz
Ref 10 dBm Atten 10 dB 4.963 dBm
Peak L
Log
10
dB/
Offst
10.6
db 2
Pt
| A “I"‘vlt:\‘-kl‘ W . T il e
Start 30 MHz Stop 26 GHz
#Res BW 100 kHz #VBW 300 kHz  Sweep 2.691 s (1000 pts)
Marker Trace Type ¥ Axis Amplitude
1 {1 Freq 2.448 GH=z 4.983 dBm
2 1) Freq 4.885 GHz -51.49 dBm

Data Rate: 11Mbps

Channel frequency: 2437 MHz

Mkr2 4.917 GHz |

Ref 10 dBm Atten 10 dB A7.48 dBm
Peak L
Log
10
dB/
Offst
10.6
dB O
ot ﬂ‘-«..wj_ | . i PR RN
Start 30 MHz Stop 26 GHz
#Res BW 100 kHz #VBW 300 kHz  Sweep 2.691 s (1000 pts)
Marker Trace Type X Axis Amplitude
1 m Freq 2474 GHz 4.499 dBm
2 1) Freq 4817 GHz &7 4% dBm

Data Rate: 11Mbps

Channel frequency: 2462 MHz
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Mkr2 4.865 GHz |
Ref 10 dBm Atten 10 dB -58.07 dBm
Peak N
Log [+
10
dB/
Offst
10.6
dB
e ) L P T Ll
Start 30 MHz Stop 26 GHz
#Res BW 100 kHz #ABW 300 kHz Sweep 2.691 s (1000 pts)
Marker Trace Type ¥ Axis Amplitude
1 1} Freq 2,396 GHz -4.401 dBm
2 1} Freq 4.865 GHz -58.07 dBm
Data Rate: 6Mbps Channel frequency: 2412 MHz

Mkr2 4.865 GHz !
Ref 10 dBm Atten 10 dB 53.89 dBm
Peak 1
Log
10
dB/
Offst
10.6 .
dB -

Start 30 MHz Stop 26 GHz
#Res BW 100 kHz #VBW 300 kHz  Sweep 2.691 s (1000 pts)
Marker Trace Type X Axis Amplitude
1 1) Freq 2.448 GHz 0911 dBm L
2 1) Freq 4885 GHz -53 89 dBm
Data Rate: 6Mbps Channel frequency: 2437 MHz
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Mkr2 4.917 GHz

Ref 10 dBm Atten 10 dB -55.08 dBm
Peak 4
Log i
10
dB/
Offst
10.6
dB -
Start 30 MHz Stop 26 GHz
#Res BW 100 kHz #A/BW 300 kHz Sweep 2.691 s (1000 pts)
Markear Trace Type X Axis Amplitude
1 (1) Freq 2,448 GHz -2.115 dBm
2 (1) Freq 4.817 GHz -55.0& dBm
Data Rate: 6Mbps Channel frequency: 2462 MHz
Mkr2 6.763 GHz |
Ref 10 dBm Atten 10 dB -55.59 dBm
Peak 1
Log
10 [
dB/
Offst
10.6 ¢
dB -
T mw&wwmmm et
Start 30 MHz Stop 26 GHz |
#Res BW 100 kHz #/BW 300 kHz Sweep 2.691 s (1000 pts)
Marker Trace Type ¥ Axis Amplitude
1 1) Freq 2.427 GHz -2.713 dBm .
2 1} Freq 8.783 GHz -55.59 dBm

Data Rate: 54Mbps

Channel frequency: 2412 MHz
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Mkr2 6.763 GHz |
Ref 10 dBm Atten 10 dB -55.03 dBm
Peak -
Log
10
dB/
Offst
10.6
dB .
g “%mﬁ“‘m ” T R
Start 30 MHz Stop 26 GHz
#Res BW 100 kHz #VBW 300 kHz  Sweep 2.691 s (1000 pts)
Marker Trace Type X Axis Amplitude
1 1 Freq 2.448 GHz 0.013 dBm
2 1 Freq 6.763 GHz -55.03 dBm

Data Rate: 54Mbps Channel frequency: 2437 MHz
Mkr2 6.945 GHz |
Ref 10 dBm Atten 10 dB -55.21 dBm
Peak 1]
Lo.g L*
10
dBf
Offst
10.6
dB .
S ‘Q.:..wm_ o AT T P il
Start 30 MHz Stop 26 GHz
#Res BW 100 kHz #/BW 300 kHz  Sweep 2.691 s (1000 pts)
Marker Trace Type X Axis Amplitude
1 1 Freq 2.474 GHz -3.338 dBm
2 )] Freq 8345 GHz -55.21 dBm
Data Rate: 54Mbps Channel frequency: 2462 MHz
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Mkr2 4.839 GHz |

Ref 10 dBm Atten 10 dB -55.83 dBm
Peak 1
Log b
10
dB/
Offst
10.6
dB
=
Mw P iy (L TN bt e el
Start 30 MHz Stop 26 GHz
#Res BW 100 kHz #VBW 300 kHz  Sweep 2.691 s (1000 pts)
Marker Trace Type X Axis Amplitude
1 {1 Freq 2.398 GHz -3.554 dBm
2 {1 Freg 4.839 GHz -55.83 dBm

Data Rate: MCS 0

Channel frequency: 2412 MHz

Mkr? 4.865 GHz
Ref 10 dBm Atten 10 dB -56.24 dBm
Peak 1
Log <
10
dB/
Offst
10.6
dB .

i ww - i ey W P Ry
Start 30 MHz Stop 26 GHz
#Res BW 100 kHz #VBW 300 kHz  Sweep 2.691 s (1000 pts)

Marker Trace Type X Axis Amplitude
1 {1 Freq 2.448 GHz -1.944 dBm
2 {1 Freq 4.885 GHz -58.24 dBm

Data Rate: MCS 0

Channel frequency: 2437 MHz
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Mkr2 6.997 GHz

Ref 10 dBm Atten 10 dB 549 dBm
Peak 4
Log G
10
dB/
Offst
10.6
dB -
gyt Mwﬁqmwwﬂnw s
Start 30 MHz Stop 26 GHz
#Res BW 100 kHz #/BW 300 kHz Sweep 2.691 s (1000 pts)
Marker Trace Type X Axis Amplitude
1 i Freq 2448 GHz -4.845 dBm
2 m Freq 8.997 GHz -54.9 dBm
Data Rate: MCS 0 Channel frequency: 2462 MHz
Mkr2 4.839 GHz |
Ref 10 dBm Atten 10 dB -56.26 dBm
Peak 1
Log y
10 I
dB/
Offst
10.6 -
dB .
P NW&MM A : i g PRI P
|
Start 30 MHz Stop 26 GHz |
#Res BW 100 kHz #/BW 300 kHz Sweep 2.691 s (1000 pts)
Marker Trace Type X Axis Amplitude
1 1} Freq 2,398 GHz -1.728 dBm N
2 ) Freq 4,839 GHz -58.28 dBm

Data Rate: MCS 7

Channel frequency: 2412 MHz
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Mkr2 4.865 GHz |
Ref 10 dBm Atten 10 dB -55.06 dBm
Peak (1‘
Log
10
dB/
Offst
10.6
dB -
i MWWWWM - » el
Start 30 MHz Stop 26 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.691 s (1000 pts)
Marker Trace Type ¥ Axis Amplitude
1 I} Freq 2448 GHz -1.841 dBm
2 I} Freq 4,865 GHz -55.08 dBm
Data Rate: MCS 7 Channel frequency: 2437 MHz
Mkr1 2.448 GHz
Ref 10 dBm Atten 10 dB 0.614 dBm
Peak 4
Log
10
dB/
Offst
10.6
dbB =
vl MWM‘Q“%WWW* . dprigitmtt
Start 30 MHz Stop 26 GHz
#Res BW 100 kHz #U/BW 300 kHz Sweep 2.691 s (1000 pts)
Marker Trace Type ¥ Axis Amplitude
1 i Freq 2.44% GHz 0814 dBm
2 m Freq 5.945 GHz -54.08 dBm
Data Rate: MCS 7 Channel frequency: 2462 MHz
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Radiated Spurious Emissions and Restricted Bands of Operation

Result

Test Specification
Test Method
Measurement Location
Measuring Distance

Detection

Requirement

A_ TUVRheinland"

Pass

FCC Part 15.209 &15.205 & RSS-Gen Issue 4,Section 8.9/8.10
ANSI C63.10-2013
Semi Anechoic Chamber

3m

QP for frequency below 1GHz, Average for frequency above 1GHz
As per the limits mentioned in the bellow table

Radiated Spurious Emission Limits:

Frequency Field strength Field strength Distance of
(MHz) (uVv/m) (dBuV/m) Measurement (m)
0.009 — 0.490 2400/F(kHz) 48.50 — 13.80 300*
0.490 — 1.705 24000/F(kHz) 33.80 — 23.00 30*
1.705 -30 30 29.54 30*
30-88 100 40.0 3
88-216 150 435 3
216-960 200 46.0 3
Above 960 500 54.0 3

Remark: * The limit shows in the table above of frequency range 0.009 — 0.490, 0.490 — 1.705 MHz and
1.705-30MHz is at 300 meter, 30 meter and 30 meter range respectively, which corresponds to
88.50 — 53.80, 53.80 — 43.00 and 49.5dBuV/m at 3m range by extrapolation calculation and the
measurement of loop antenna.

The emission limits shown in the above table are based on measurements employing a CISPR
quasi-peak detector except for the frequency bands 9-90 kHz, 110-490 kHz and above 1000
MHz Radiated emission limits in these three bands are based on measurements employing an

average detector.
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Test results:
For Frequency Range 9kHz — 30MHz
No emissions found in this frequency range.

For Frequency Range 30MHz — 1GHz

Test Performed on both Battery Mode & Power Adaptor Mode, only worst case test results are reported for
the 1GB RAM Variant

Polarization Frequency Emission Limit Margin
(MHz) (dBm) (dBuVv/m) (dB)

) 31.87 25.39 40.00 -14.61

Vertical

211.30 30.53 43.50 -12.97

32.66 22.06 40.00 -17.94

Horizontal 211.06 39.85 43.50 -03.65
217.35 38.62 46.00 -07.38

Test Performed on both Battery Mode & Power Adaptor Mode, only worst case test results are reported for
the 2GB RAM Variant

o Frequency . Limit Margin
Polarization (MH2) Emission (dBm) (dBpV/m) (dB)
) 30.64 26.89 40.0 -13.11

Vertical

209.73 32.19 43.5 -11.31

35.62 25.81 40.0 -14.19

Horizontal 210.82 40.67 43.5 -02.83
216.01 39.27 46.0 -06.73

Test Report No.: 19660240 001 Date: 27.09.2016 Page 76 of 87



www.tuv.com

For Frequency above 1GHz

Test results for worst case data rate are listed below.

A TUVRheinland®

B Mode: 1Mbps
Emission
.. Frequency Limit Margin
Channel | Polarization level
MH BuVv B
(MHz) (@Buy/m) | [9BUV/m) | (dB)
2390 (Pk) 45.49 74 -28.51
2390 (Av) 35.24 54 -18.76
. 2412 (Pk) 100.16 - *
Vertical
2412 (Av) 97.24 - *
4824 (Pk) 50.54 74 -23.46
4824 (Av) 39.5 54 -14.5
Low
2390 (Pk) 44.24 74 -29.76
2390 (Av) 345 54 -19.5
) 2412 (Pk) 98.34 - *
Horizontal
2412 (Av) 95.15 - *
4824 (Pk) 50.21 74 -23.79
4824 (Av) 39.7 54 -14.3
. 4874 (PK) 50.43 74 -23.57
Vertical
Vi 4874 (Av) 40.49 54 -13.51
i
H 4874 (PK) 51.1 74 -22.9
4874 (Av) 40.74 54 -13.26
2462 (Pk) 96.57 - *
2462 (Av) 93.89 - *
. 2483.5 (Pk) 41.67 74 -32.33
Vertical
2483.5 (Av) 29.44 54 -24.56
4924 (PK) 50.95 74 -23.05
_ 4924 (Av) 37.89 54 -16.11
High
2462 (Pk) 94.72 - *
2462 (Av) 92.04 - *
H 2483.5 (Pk) 40.64 74 -33.36
2483.5 (Av) 29.92 54 -24.08
4924 (Pk) 51.92 74 -22.08
4924 (Av) 37.89 54 -16.11
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B Mode: 11Mbps
I Frequency Emission level Limit Margin
Channel Polarization (MHz) (dBuV/m) (dBuV/m) (dB)
2390 (Pk) 41.59 74 -32.41
2390 (Av) 31.02 54 -22.98
, 2412 (Pk) 101.42 - *
Vertical
2412 (AV) 92.72 - *
4824 (PK) 50.63 74 -23.37
4824 (Av) 37.58 54 -16.42
Low
2390 (Pk) 42.06 74 -31.94
2390 (Av) 30.5 54 -23.5
’ 2412 (Pk) 99.42 - *
2412 (Av) 90.85 - *
4824 (Pk) 50.03 74 -23.97
4824 (Av) 37.46 54 -16.54
_ 4874 (PK) 50.27 74 -23.73
Vertical
Vg 4874 (Av) 38.39 54 -15.61
i
H 4874 (Pk) 49.97 74 -24.03
4874 (Av) 38.44 54 -15.56
2462 (Pk) 100.98 - *
2462 (Av) 92.38 - *
_ 2483.5 (PK) 41.26 74 -32.74
Vertical
2483.5 (Av) 30.23 54 -23.77
4924 (Pk) 50.3 74 -23.7
_ 4924 (Av) 37.84 54 -16.16
High
2462 (Pk) 98.92 - *
2462 (Av) 90.98 - *
H 2483.5 (Pk) 40.24 74 -33.76
2483.5 (Av) 29.35 54 -24.65
4924 (Pk) 51.25 74 -22.75
4924 (Av) 37.89 54 -16.11
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G Mode: 6Mbps
Emission .. .
Channel Polarization Frequency (MHz) level (d;:.:./l/tm) I\/I(‘:\jng)m
(dBuV/m)
2390 (Pk) 66.89 74 -7.11
2390 (Av) 45.02 54 -8.98
2412 (PK) 100.31 - *
Vertical
2412 (Av) 90.3 - *
4824 (PK) 50.45 74 -23.55
4824 (Av) 37.56 54 -16.44
Low
2390 (PK) 64.37 74 -9.63
2390 (AV) 44.78 54 -9.22
, 2412 (PK) 98.65 - *
Horizontal
2412 (Av) 89.26 - *
4824 (Pk) 51 74 -23
4824 (Av) 37.46 54 -16.54
, 4874 (PK) 51.48 74 -22.52
Vertical
Vi 4874 (Av) 37.72 54 -16.28
i
, 4874 (PK) 51.15 74 -22.85
Horizontal
4874 (Av) 37.69 54 -16.31
2462 (PK) 99.76 - *
2462 (Av) 89.35 - *
2483.5 (Pk) 63.97 74 -10.03
Vertical
2483.5 (Av) 45.3 54 -8.7
4924 (PK) 49.78 74 -24.22
High 4924 (Av) 37.83 54 -16.17
2462 (PK) 97.16 - *
2462 (Av) 88.32 - *
2483.5 (Pk) 65.39 74 -8.61
Horizontal
2483.5 (Av) 43.35 54 -10.65
4924 (Pk) 50.49 74 -23.51
4924 (Av) 37.86 54 -16.14
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A TUVRheinland®

G Mode: 24Mbps
Emission
Limit Margi
Channel Polarization | Frequency (MHz) level (dB::I‘/I/m) (Zgg)m
(dBuV/m)
2390 (PK) 66.37 74 -7.63
2390 (Av) 42.61 54 -11.39
. 2412 (Pk) 100.59 - *
Vertical
2412 (Av) 86.92 - *
4824 (Pk) 49.98 74 -24.02
4824 (Av) 37.41 54 -16.59
Low
2390 (Pk) 63.8 74 -10.2
2390 (Av) 40.48 54 -13.52
. 2412 (Pk) 98.88 - *
Horizontal
2412 (Av) 85.88 - *
4824 (PK) 50.62 74 -23.38
4824 (Av) 37.44 54 -16.56
, 4874 (PK) 49.79 74 -24.21
Vertical
Mid 4874 (Av) 37.72 54 -16.28
i
, 4874 (PK) 50.12 74 -23.88
Horizontal
4874 (Av) 37.74 54 -16.26
2462 (Pk) 100.53 - *
2462 (Av) 87.08 - *
, 2483.5 (Pk) 61.94 74 -12.06
Vertical
2483.5 (Av) 415 54 -12.5
4924 (PK) 49.99 74 -24.01
, 4924 (Av) 37.82 54 -16.18
High
2462 (Pk) 97.63 - *
2462 (AV) 84.91 - *
, 2483.5 (Pk) 60.7 74 -13.3
Horizontal
2483.5 (Av) 39.44 54 -14.56
4924 (Pk) 50.07 74 -23.93
4924 (Av) 37.79 54 -16.21
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A TUVRheinland®

G Mode: 54Mbps
Emission
- Frequency Limit Margin
Channel Polarization level
(MHz) (dBuV/m) (dBuV/m) (dB)
2390 (Pk) 65.05 74 -8.95
2390 (Av) 42.98 54 -11.02
. 2412 (Pk) 100.48 - *
Vertical
2412 (Av) 84.96 - *
4824 (Pk) 49.69 74 -24.31
4824 (Av) 37.4 54 -16.6
Low
2390 (Pk) 63.1 74 -10.9
2390 (Av) 41.35 54 -12.65
. 2412 (Pk) 100.58 - *
Horizontal
2412 (Av) 84.52 - *
4824 (Pk) 48.97 74 -25.03
4824 (Av) 37.44 54 -16.56
. 4874 (Pk) 49.82 74 -24.18
Vertical
Mid 4874 (Av) 37.65 54 -16.35
i
. 4874 (Pk) 50.09 74 -23.91
Horizontal
4874 (Av) 37.69 54 -16.31
2462 (Pk) 100.71 - *
2462 (Av) 84.95 - *
. 2483.5 (Pk) 67.1 74 -6.9
Vertical
2483.5 (Av) 39.72 54 -14.28
4924 (Pk) 50.07 74 -23.93
) 4924 (Av) 37.83 54 -16.17
High
2462 (Pk) 98.6 - *
2462 (Av) 83.4 - *
. 2483.5 (Pk) 63.13 74 -10.87
Horizontal
2483.5 (Av) 39.45 54 -14.55
4924 (PK) 50.01 74 -23.99
4924 (Av) 37.78 54 -16.22
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N Mode: MCS 0
. Frequency Emission level Limit Margin
Channel Polarization (MH2) (dBUV/m) (dBuV/m) (dB)
2390 (Pk) 68.11 74 -5.89
2390 (Av) 46.86 54 -7.14
) 2412 (Pk) 98.55 - *
Vertical
2412 (Av) 88.69 - *
4824 (PK) 51.35 74 -22.65
4824 (Av) 37.45 54 -16.55
Low
2390 (Pk) 64.03 74 -9.97
2390 (Av) 44.6 54 -9.4
) 2412 (Pk) 98.43 - *
Horizontal
2412 (Av) 87.64 - *
4824 (PK) 50.24 74 -23.76
4824 (Av) 37.14 54 -16.86
_ 4874 (PK) 51.66 74 -22.34
Vertical
Mid 4874 (Av) 37.83 54 -16.17
i
_ 4874 (PK) 51.06 74 -22.94
Horizontal
4874 (Av) 37.67 54 -16.33
2462 (Pk) 98.15 - *
2462 (Av) 88.8 - *
) 2483.5 (Pk) 61.2 74 -12.8
Vertical
2483.5 (Av) 42.02 54 -11.98
4924 (Pk) 50.57 74 -23.43
) 4924 (Av) 37.98 54 -16.02
High
2462 (Pk) 97.27 - *
2462 (Av) 87.22 - *
) 2483.5 (Pk) 63.45 74 -10.55
Horizontal
2483.5 (Av) 40.71 54 -13.29
4924 (PK) 50.41 74 -23.59
4924 (Av) 37.85 54 -16.15
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A TUVRheinland®

N Mode: MCS 4
- Frequency [ Emission level Limit Margin
Channel Polarization (MHz) (dBuV/m) (dBuV/m) (dB)
2390 (Pk) 64.12 74 -9.88
2390 (Av) 41.77 54 -12.23
. 2412 (PK) 99.28 - *
Vertical
2412 (Av) 84.68 - *
4824 (Pk) 51.09 74 -22.91
4824 (Av) 37.14 54 -16.86
Low
2390 (Pk) 65.1 74 -8.9
2390 (Av) 41.64 54 -12.36
. 2412 (PK) 98.86 - *
Horizontal
2412 (Av) 84.57 - *
4824 (Pk) 49.63 74 -24.37
4824 (Av) 37.25 54 -16.75
, 4874 (PK) 50.54 74 -23.46
Vertical
Mid 4874 (Av) 37.67 54 -16.33
i
, 4874 (Pk) 52.25 74 -21.75
Horizontal
4874 (Av) 37.69 54 -16.31
2462 (Pk) 99.24 - *
2462 (Av) 84.76 - *
. 2483.5 (Pk) 60.84 74 -13.16
Vertical
2483.5 (Av) 39.33 54 -14.67
4924 (PK) 51.59 74 -22.41
) 4924 (Av) 37.85 54 -16.15
High
2462 (Pk) 96.24 - *
2462 (Av) 82.65 - *
, 2483.5 (Pk) 58.18 74 -15.82
Horizontal
2483.5 (Av) 36.5 54 -17.5
4924 (Pk) 50.47 74 -23.53
4924 (Av) 37.82 54 -16.18
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A TUVRheinland®

N Mode: MCS 7
- Frequency Emission level Limit Margin
Channel Polarization (MHz) (dBuV/m) (dBuV/m) (dB)
2390 (Pk) 62.11 74 -11.89
2390 (Av) 38.88 54 -15.12
] 2412 (Pk) 98.66 - *
Vertical
2412 (Av) 82.5 - *
4824 (Pk) 49.69 74 -24.31
4824 (Av) 37.19 54 -16.81
Low
2390 (Pk) 62.98 74 -11.02
2390 (Av) 38.15 54 -15.85
, 2412 (PK) 97.81 - *
Horizontal
2412 (Av) 81.91 - *
4824 (PK) 49.74 74 -24.26
4824 (Av) 37.12 54 -16.88
_ 4874 (PK) 49.9 74 -24.1
Vertical
Mid 4874 (Av) 37.63 54 -16.37
i
, 4874 (PK) 50.14 74 -23.86
Horizontal
4874 (Av) 37.7 54 -16.3
2462 (Pk) 99.1 - *
2462 (Av) 82.4 - *
_ 2483.5 (Pk) 57.79 74 -16.21
Vertical
2483.5 (Av) 35.07 54 -18.93
4924 (Pk) 50.98 74 -23.02
, 4924 (Av) 37.77 54 -16.23
High
2462 (Pk) 97.81 - *
2462 (Av) 80.76 - *
, 2483.5 (PK) 58.6 74 -15.4
Horizontal
2483.5 (Av) 34.05 54 -19.95
4924 (Pk) 51.1 74 -22.9
4924 (Av) 37.81 54 -16.19
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Conducted Emission Test on A.C. Power Line

Result Pass
Test Specification FCC Part 15.207 & RSS-Gen Issue 4 section 8.8
Test Method ANSI C63.10-2013
Testing Location Screened room
Measurement Bandwidth : 9kHz
Frequency Range : 150kHz — 30MHz
Supply Voltage : 120VAC,60Hz

Conducted Emission Limits:

Frequency of Emission QP Limit AV Limit
(MH2z) (dBuv) (dBuv/m)
0.15-0.5 66 — 56* 56 — 46*
05-5 56 46
5-30 60 50

* Decreases with the logarithm of the frequency
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Test Results:

Scan Diagram
Scan @1Pk Crw@2Av Chrw
! i - 1MHz Mif1] 57.80 dBpv
' 0.000 s 159.000 kiz
70 dBpv
600 : :
Jo deuy———— : ]
B_AVG_ : R
B | b3 : ! s
50 dBpy——4>—+ - +
. ‘-Yu\ ¢ J '
2 f 18 i / s
"'0 / : . . . . . .
A “"‘u » : | 4 . i o
' R, S - i $4h
30 dBUN p——rp At - 1
WM WEAL A gy C R ? S |
¥ W Y ‘0“,,",_1',‘:'2‘
20 deyv : ~ i
: £ 3 : : : W
10 dBuv : : -
) : ‘ 4 113
Start 150.0 kHz Stop 30.0 MHz
Final Results
Meas Time 10s
Margin 6.0dB
Peaks 25
1 586,000000000 kHz 44.72 Quasi Peak -11.29
2 582.000000000 kHz 34.60 Average -11.40
1 2.370000000 MHz 41.32 Quasl Peak -14,68
1 374.000000000 kHz 43.36 Quasi Peak -15,08
2 322,000000000 kH=z 33.19 Average -16.47
2 13.558000000 MRz 32.44 Average -17.56
1 4.406000000 MHz 38.24 Quasi Peak -17.76
2 4.270000000 MHz 28.08 Average -17.82
1 158.000000000 kH= 47.38 Quasl Peak -18.21
2 2.038000000 MHz 27.56 Average ~18.,44
1 13,558000000 MHz 41.48 Quasi Peak -18,52
2 158.000000000 kHz 36.74 Average -18.83
2 26.002000000 MHz 28.4% Average -21.5%
1 18.762000000 MHz 28.95 Quasi Peak -31.05
Mode: Line
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Scan Diagram

| Scan ©1IPk Crw@24v Clrw

1 MHz Mi[1] 50.74 dBpV|
0.000s 166.000 kiHz
70 dByv ‘
B_QP.
I o 2 '
& deu—a ]
B_AVG
SO 0By et : S ot
N ; )

10 dayv:

- Start 150.0 kHz Stop 30.0 MHz2

Final Resuits

Meas Time 10s

Margin 6.0dB

Peaks 25
1 582.000000000 kHz 48.09 Quasi Peak -7.91
2 586.000000000 kHz 37.92 Average -8.08
1 466.000000000 kHz 46.93 Quasi Peak -9.65
1 2,542000000 MHz 45.38 Quasi Peak -10,62
1 322.000000000 kHz 48.55 Quasi Peak -11.11
2 654.000000000 kHz 34.62 Average -11.38
2 330.000000000 kHz 36.59 Average -12.86
2 2.282000000 MHz 32.58 Average -13.42
2 706.000000000 kHz 32.20 Average ~-13.80
1 210.000000000 kHz 48.12 Quasi Peak -15.09
1 166.000000000 kHz 49.%6 Quasi Peak -15.20
2 194.000000000 kHz 38.08 Average -15,78
1 3.630000000 = 39.48 Quasi Peak -1€.52
2 26.002000000 MHz 26.62 Average ~23.38

Mode: Neutral

***END OF TEST REPORT***
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